
Layout and design by the Department of Water Affairs and Forestry 
Chief Directorate: Communication Services 

Toll Free Number:  0800 200 200



Best Practice Guideline - H4: Water Treatment   --   September 2007

____________________________________________________________________________________________________________________________________

PB i

This report should be cited as:

Department of Water Affairs and Forestry, 2007. Best Practice Guideline H4: Water 
Treatment.

Disclaimer:

Although the information contained in this document is presented in good faith and 
believed to be correct, the Department of Water Affairs and Forestry makes no 
representations or warranties as to the completeness or accuracy of the information, 
[...]
specialist can only identify and make some preliminary selections for an appropriate water 
treatment technology that would require further investigation or the opinion of a specialist.

For any water treatment problem, there are always a number of different treatment technologies 
that could be considered. Table 5.2 shows the various active (physico-chemical and biological) 
and passive water treatment alternatives that could be considered to determine the most 
appropriate technology or combination of technologies based on the constituents of interest/
concern given in the first column (also refer to Appendix d). Many of the water treatment 
options presented in Table 5.2 can be designed to achieve the required concentrations, but 
may not be economically feasible (see Section 10). 

5 1 Active or Passive

The choice between active and passive water treatment technologies depends very much on 
the period in the mine’s life-cycle. For example, at a remote, closed and abandoned mine, the 
choice is obviously passive treatment if the water flow rates are small enough, as the options 
are either passive treatment or no treatment. Although it is possible to combine active and 
passive treatment unit processes into an integrated water treatment plant, this is not generally 
done since it negates the major advantage of passive treatment, i.e. the ability to reduce 
operating costs by not requiring constant attention and supervision.

Both active and passive water treatment technologies are capable of addressing primary 
constituents of concern typically associated with mine waters. Whereas there is an active type 
of water treatment technology for the removal of any constituent, this is not the case with 
passive treatment. Active water treatment is also capable of producing a higher water quality 
with a high degree of surety. If the primary objective of water treatment is the removal of Total 
Dissolved Solids (TDS), electrical conductivity (Ec) or conservative salts such as na and cl, 
then passive treatment may not be appropriate and active treatment options will need to be 
considered. Passive treatment technologies also have limitations in terms of the water flow 
rates that can be accommodated and would therefore not be considered ideal for water flows 
in excess of 5 Ml/day. 

Examples of active treatment of contaminated mine water include chemical or biological 
processes such as the following:

•	 pH	adjustment

•	 Metal	precipitation

•	 Ion	exchange

•	 Membrane	processes	(reverse	osmosis	and	electrodialysis	reversal)	

•	 Biological	based	treatments	(sulphate	reduction/removal)

•	 Adsorption	treatments

•	 Electrochemical	treatment	technologies

•	 Physical	process	technology	(e.g.	gravity	settling,	filtration,	evaporation)

Examples of passive treatment of contaminated mine water include chemical or biological 
processes such as the following:

•	 pH	 adjustment	 (anoxic	 limestone	 drains	 (ALD),	 bioneutralisation,	 successive	 alkalinity	
producing systems (SAPS), sulphate reduction units)

5
POTeNTIAl WATer 

TreATMeNT  
TeChNOlOGIeS  

(Pre-SCreeNING)



12 13

Best Practice Guideline - H4: Water Treatment   --   September 2007

____________________________________________________________________________________________________________________________________

12 13

•	 metals	removal	(ALD	+	oxidation	pond;	SAPS,	sulphate	
reducing units, wetlands, oxidation cascades)

•	 sulphate	removal	(sulphate	reducing	units	+	sulphide	

oxidising bioreactors)

Table 5 1:  Comparison Between Active and Passive Treatment Technology

Criteria Active Passive

Period in mine’s 
life cycle

Exploration and operational phase - a workforce 
is required on site for implementation, control and 
maintenance. Application in post-closure phase 
generally only feasible for large volume flows.

Decommissioning, closure or post-closure 
phases as processes are largely self-
sustaining.

Financial 
consideration

High capital investment and operational cost. Medium capital cost and low operation and 
maintenance costs.

Power supply Mechanical or electrical energy required. no external power supplies. use natural 
energy sources (solar energy and 
gravitational flow).

Supervision High degree of operating supervision (continuous 
control and operator attention) and on-going 
maintenance.

no operators or constant supervision 
(minimum supervision and labour) although 
regular maintenance is required (e.g. every 
2 weeks). 

Flow rates can handle very high flow rates or water volumes 
depending on design (modules).

Optimum performance at lower flow rates of 
0.1 - 2 Ml/day. unlikely to be considered for 
flow rates > 5 Ml/day.

Input material Generally require ongoing addition of chemicals, 
power supply, and equipment maintenance.

natural, prolonged and self-sustaining 
treatment materials, although certain 
process technologies will require regular 
ongoing addition of chemicals in passive 
mode.

Treatment 
range

can treat any constituent of concern. not applicable to all constituents of concern 
(i.e. TDS, Ec, na, cl). Mainly applicable for 
acidity, metals and sulphate removal.

Product Produce very high quality water. Process is more 
reliable in terms of its output due to control. 
Product is certain. 

Produce water of lower quality than active 
systems and of variable quality dependant 
on input water quality.

5 2  Active Water Treatment 
Processes

numerous active processes exist for the treatment 
of mine waste waters. The preferred process for 
the treatment of a specific effluent depends on the 
characteristics of the mine wastewater (effluent water 
quality and quantity), the treatment objectives (discharge 
criteria or target user requirements) and the total cost 
(see chapter 10) associated with treatment. Appendix 
A provides some guidance on the selection of active 
treatment technologies.  

5 2 1 Physico-Chemical 
Processes

Processes involving chemical and/or physical 
mechanisms for the removal of constituents from mine 
wastewater include pH adjustment, metal/chemical 
precipitation, chemical sulphate removal, ion exchange, 
reverse osmosis, air stripping, oxidation/reduction, 
electrodialysis, adsorption, thermal drying and 
sedimentation etc. Most of these treatment systems are 
fairly well established and have been proven as full-scale 
plants and detailed discussions will not be presented 
here (see Appendix C).



Best Practice Guideline - H4: Water Treatment   --   September 2007

____________________________________________________________________________________________________________________________________

14 1514 15

Table 5 2: Process Alternatives Matrix for Active and Passive Technologies
Active Technology Passive Technology

Physico-Chemical Processes Biological Processes Passive Processes

Potential Technology

So
lid

/L
iq

ui
d 

Se
pa

ra
tio

n1

c
oa

gu
la

tio
n/

Fl
oc

cu
la

tio
n

Ev
ap

or
at

io
n2

r
ev

er
se

 O
sm

os
is

/
El

ec
tro

di
al

ys
is

3

Io
n 

Ex
ch

an
ge

Ad
so

rp
tio

n

St
rip

pi
ng

pH
 A

dj
us

tm
en

t

Pr
ec

ip
ita

tio
n/

c
op

re
ci

pi
ta

tio
n4

c
he

m
ic

al
 O

xi
da

tio
n

c
he

m
ic

al
  

r
ed

uc
tio

n

Bi
ol

og
ic

al
 O

xi
da

tio
n

An
ae

ro
bi

c 
D

eg
ra

da
tio

n

Su
lp

ha
te

  
r

em
ov

al
5

Li
m

es
to

ne
 D

ra
in

s

Su
lp

ha
te

  
r

ed
uc

in
g 

u
ni

ts

O
xi

da
tio

n/
 

Se
ttl

in
g 

Po
nd

s

constituent of concern                  

Acidity, pH P Pc P,S I P P P S
Organics
   BOD S P P P P

cyanide Pc Pc P S P P S I I P
oil and grease P S I I I I I I
phenol Pc Pc P P I I I I
chlorinated aliphatics Pc Pc S P S

Suspended Solids P P I I I I S S I I I P
Dissolved Solids

chloride P Pc Pc
sulphate S S P Pc Pc I P I P P

nutrients
nitrate/nitrite I Pc Pc P I I
ammonia I Pc Pc P I P P P
phosphate S S I I I P I

Major Metals
aluminium S S I Pc Pc I P I P I P I
arsenic S S I Pc Pc I P PP I I I I
calcium S S I Pc Pc I P I I
chromium S S I Pc Pc I P PP I P I P I
cobalt S S I Pc Pc I P I P P I
copper S S I Pc Pc I P I P I P I
iron S S I Pc Pc I P I P I P P
lead S S I Pc Pc I P I P I P I
magnesium S S I Pc Pc I P I
manganese S S I Pc Pc I P I P I
nickel S S I Pc Pc I P I P P I
sodium/potassium P Pc Pc
cadmium S S I Pc Pc I P I P I I I
zinc S S I Pc Pc I P I P P I

Trace Metals
mercury S S I Pc Pc P I P P I
molybdenum S S I Pc Pc P I I P I
tantalum S S I Pc Pc I P I I P I
selenium S S I Pc Pc P PP I I P (?) I

radioactive Elements
lead-210 S S I Pc Pc I P I I I I I
radium-226 S S I Pc Pc P I P I I I I I
thorium-230 S S I Pc Pc I P I I I I I
uranium-238 S S I Pc Pc I P I I I I

 1 includes sedimentation (ponds, clarifiers and thickeners), filtration and flotation.
 2 evaporation is not commonly used except for the control of dissolved salts (sodium chloride, sodium and calcium sulphate), all other dissolved contaminants are  

  removed coincidentally.
 3 reverse osmosis, electrodialysis, ion exchange and adsorption are primarily concentrating processes that require secondary processes for the treatment of  

  concentrates.
 4  include alkaline addition, carbon dioxide addition, co-precipitation reactions (e.g. FeAs

2
O

3,
 BaRaSO

4 
) and sulphide precipitation

 5  sulphate removal covers a broad range of options using biological reactors, many of which are highly effective for metals removal

Also see Appendix C 

Where:

P Primary process either in use or potentially applicable for the removal of a contaminant (e.g. lime for neutralisation of acidic water).
S Secondary process that would be used in combination with a primary process to remove a contaminant (e.g. co-precipitation of radium as a primary 

process followed by solid/liquid separation as a secondary step).
Pc Primary process that produces a concentrate stream that requires further processing (e.g. ion exchange to produce a saline concentrate stream 

followed by lime precipitation of gypsum).
I A process in which some degree of contaminant removal may occur incidentally although the process is intended to remove another contaminant 

(e.g. pH adjustment for acidity control may result in the incidental reduction of sulphate through gypsum precipitation).
PP Primary pre-treatment process that is an oxidation or reduction step prior to the removal of a contaminant (e.g. oxidation of As(III) to As(V) prior to 

iron arsenate precipitation).



14 15

Best Practice Guideline - H4: Water Treatment   --   September 2007

____________________________________________________________________________________________________________________________________

14 15

ph AdJuSTMeNT 

Objective: To neutralise acidic (low pH) mine waste 
waters.

Process description: 

The addition of a base reagent to acidic (low pH) mine 
wastewater for neutralisation.

Example: 

The addition of lime (ca(OH)
2
), caustic soda (naOH) or 

limestone (cacO
3
) to an acidic mine water will raise the 

pH to 7 or higher.

Example of industry application:

HDS (high density sludge) water treatment plant at 
Pamodzi Gold Grootvlei Proprietary Mines Limited

Waste:

Sludge residue that is voluminous and of variable stability 
and density. Type and volume of sludge dependant on 
type of neutralising agent used.

Benefits:
•	 Precipitation	of	various	metals	as	pH	is	increased.

•	 Some	 degree	 of	 sulphate	 removal	 is	 possible	 with	
a calcium-based neutralising reagent (formation of 
gypsum).

•	 High	water	flows	can	be	treated	in	a	simple	or	complex	
process.

•	 It	is	a	proven	technology	-	the	degree	of	neutralisation	
is good and can be controlled.

Constraints: 
•	 The	product	water	will	often	require	further	treatment	

to remove dissolved contaminants.

•	 Sludge	 residue	 is	 difficult	 to	 handle	 due	 to	 large	
volume as well as variable stability and density.  

Other applications: Adjustment to reduce pH values 
is usually only required as a secondary (polishing) 
step to meet discharge standards after pH increase 
(neutralisation) with a strong neutralising agent for 
softening purposes or to remove recalcitrant metals such 
as manganese. 

Other considerations: The choice/selection of reagent 
depends primarily on cost but may be influenced by 
other factors such as ease of use (operational control 
required), environmental impact (associated risks), site-

specific requirements (chemistry of water to be treated, 
treatment objectives), and sludge production (quantity, 
toxicity, density/settleability).

MeTAl reMOVAl

Objective: To remove metals from metal-bearing mine 
waste waters. 

Process description:

The addition of a base reagent to acidic, metal-bearing 
mine waste waters to remove metals through precipitation 
(due to the formation of insoluble metal compounds).

Example: 

Manganese hydroxide (Mn(OH)
2
) is insoluble and will 

precipitate with lime or caustic soda addition to water at 
pH 10.6.

Example of industry application:

HDS (high density sludge) water treatment plant at 
Pamodzi Gold  Grootvlei Proprietary Mines Limited

Waste: 

Metal-rich sludge residue that is of variable stability and 
density.

Benefits:
•	 Associated	neutralisation	of	low	pH	mine	water.
•	 High	water	flows	can	be	treated	in	a	simple	or	complex	

process.
•	 It	is	a	proven	technology	–	the	degree	of	metal	removal	

is good.
•	 Different	 metals	 can	 be	 precipitated	 at	 different	 pH	

in a highly controlled process thereby allowing metal 
recovery.

•	 The	metal	compound	to	precipitate	can	be	determined	
based on the base reagent selection (hydroxide 
versus sulphide for example). 

Constraints: 
•	 The	 product	 water	 will	 often	 (depending	 on	 end	

user) require further treatment to remove dissolved 
contaminants.

•	 Process	 is	 very	 pH	 specific	 and	 temperature	
sensitive.

•	 For	metal	recovery,	very	accurate	process control is 
required.

•	 The	 resulting sludge residue is of variable stability 
and density complicating its handling. 



Best Practice Guideline - H4: Water Treatment   --   September 2007

____________________________________________________________________________________________________________________________________

16 1716 17

Other considerations: Also refer to pH adjustment. The 
process is often conducted in conjunction with aeration 
for oxidation (to change metal’s valence).

CheMICAl SulPhATe reMOVAl

Objective: To remove sulphate from sulphate-rich mine 
waters.

Process description: 

Addition of chemicals to sulphate-rich mine waste waters 
to promote the chemical precipitation of sulphate from 
the water. 

Example: 

Addition of barium chloride/hydroxide/oxide followed by 
lime neutralisation.

Waste:

Sulphate-rich sludge with variable density.

Benefits: 

•	 Sulphate	 concentrations	 in	 effluent	 are	 highly	
regulated in South Africa.

•	 Sulphate	in	mine	water	is	a	large	problem	in	SA	due	
to the formation of AMD.

•	 Recovery	 of	 valuable	 by-products	 is	 possible	 for	
example sulphuric acid (H

2
SO

4
), which can be reused 

or sold to recover some treatment cost.

Constraints:

•	 Sludge	density	is	variable	complicating	its	handling.

•	 Gypsum	(CaSO
4
.2H

2
O) often resulting as a by-product 

is impure limiting its reuse possibilities.

•	 Process	 costs	 are	 often	 highly	 dependant	 on	 the	
ability to recover and recycle the barium metal

ION eXChANGe (IX)

Objective: Purification of water or recovery of a valued 
component from solution. 

Process description: 

Ions from aqueous solution transfer to a solid support 
with the simultaneous transfer of an innocuous ion (i.e. 
H+, and OH-) from the solid to the solution and vice 
versa.

Example: 

Water softening; concentration of gold cyanide 
complexes.

Example of industry application:

commonly used in industry as pre-treatment of feed 
water for boilers

Waste:

concentrated sludge or brines

Benefits:
•	 The	process	is	reversible	–	transfer	of	ions	 

(i.e. cu2+, ni2+, ca2+, nH
3
+, AsO

4
3-, SO

4
2-).

•	 Cation	and	anion	exchangers	available.

•	 Loaded	 resins	 can	 be	 regenerated	 (concentrated	
[...]
The solids produced are thermally treated at 1 150ºc to 
produce barium sulphide and carbon dioxide.  Barium 
sulphide is then reacted with water and carbon dioxide to 
produce barium carbonate and hydrogen sulphide. The 
barium carbonate is recycled to the treatment system, 
and the hydrogen sulphide can be converted into 
elemental sulphur.

For barium salt addition, typical requirements for sulphate 
removal are the addition of 2.2 kg barium salt (Bacl

2
) 

per kg SO
4
. costs can be increased by more than three 

times over lime treatment, if one removes sulphate by 
chemical precipitation. 

Calcium aluminate:

calcium aluminate addition is marketed in the u.S. under 
the trade name Walhalla Process.  The Walhalla process 
achieves dissolved salt reduction by precipitating 
sulphate as a hydrous calcium aluminium sulphate solid 
known as ettringite ([ca

3
Al(OH)

6
.12H

2
O]

2
(SO

4
)

3
.2H

2
O).  

The Walhalla process may be preceded by lime addition 
to pH 11.5 for heavy metal and sulphate precipitation/
removal, depending on the level of sulphate (> 4 000 mg/l) 
and dissolved metals in the influent stream. calcium 
aluminate addition can easily remove sulphate (SO

4
  

< 100 mg/l) from a gypsum-saturated stream but is limited 
in the presence of sodium (na > 1 000 mg/l requires 
presence of equivalent amount of chloride) due to the 
solubility of sodium sulphate.    

The Walhalla process claims to reduce fluoride, phosphate 
and boron to less than 1 mg/l, arsenic, selenium and 
cadmium to less than 0.005 mg/l and reduce chloride 
by 20% and nitrate by 30%. Other constituents present 
in the aqueous phase are incorporated into the crystal 
structure during the precipitation of ettringite and are 
thereby removed from solution. The solid waste produced 
is not susceptible to leaching and can be re-used in 
premanufactured (prefab) concrete products. 

The addition of calcium aluminate is more effective 
in removing sulphate to lower levels than for example 
gypsum precipitation through lime addition. It is less 
costly than rO and the chemical used is not as hazardous 
as for example barium chloride. calcium aluminate can 
remove sulphate to as low as < 5 mg/l it is claimed, and 
simultaneously remove metals. 

4 Ion exchange

Ion exchange (IX) is the reversible process of 
transferring undesirable ions (i.e. cu2+, ni2+, ca2+, nH

3
+,  

AsO
4

3-, SO
4

2-) from an aqueous solution to a solid 
support with the simultaneous transfer of innocuous 
ions (i.e. H+, and OH-) from the solid to the solution. This 
process is widely used in a variety of industries for the 
purification of water (e.g. residential water softening)  
or the recovery of a valued component from solution  
(e.g. concentration of gold cyanide complexes).  



Best Practice Guideline - H4: Water Treatment   --   September 2007

____________________________________________________________________________________________________________________________________

50 5150 51

Ion exchange resins consist of an insoluble support 
that has active functional groups attached to it. The 
functional groups are ionogenic (capable of dissociation) 
and are electrostatically balanced with mobile ions of the 
opposite charge. cation exchangers are used to replace 
metals, and other cations in solution with H+ or na+; anion 
exchangers substitute sulphate, phosphate, etc. with 
OH- or cl-.  Loaded resins are regenerated with acid or 
caustic concentrated solution of counter ion), depending 
on the type of resin, to produce a concentrated brine 
containing the ions removed from solution and mostly 
requires treatment prior to disposal.

A number of natural materials exhibit ion exchange 
capabilities: zeolites (a class of aluminosilicate minerals), 
coal, metallic oxides and some types of algae and 
bacteria. Hundreds of synthetic ion exchange resins 
have been developed and they tend to be more efficient 
than natural ion exchangers, have higher capacities and 
can be designed to be highly selective. The properties 
of a particular resin are largely defined by the functional 
groups attached to it.  

In general, ion exchange is not economically feasible 
for treating large volumes of concentrated wastewater 
due to the high cost of regeneration agents and the 
need to treat a concentrated regeneration brine. resin 
replacement will be required due to physical degradation 
of the resin and irreversible fouling by scaling, organics 
and some metals (e.g. cobalt).

Ion exchange may have applications as a secondary 
treatment step to selectively remove specific constituents 
such as heavy metals, ammonia, radionuclides or calcium 
sulphate. Ion exchange tends to be limited to moderate 
strength waste waters (TDS less than 350 mg/l). 

Commercial examples:
•	 Desel:	removes	sulphate	(<	2	000	mg/l) in exchange 

for bicarbonate.
•	 Sirotherm	(CSIRO):	removes	TDS	(<	2000	mg/l)	and	

uses hot water as a regenerant and not a chemical. 
•	 CHEMEFFCO	 GYP-CIX	 process	 -	 desalination	

of scaling calcium sulphates and other salts and 
metals.

•	 Insoluble	starch	xanthate	 (ISX)	 -	cereal	grain-based	
ion exchange medium that exchanges sodium and 
magnesium for heavy metal cations. used for plating 
wastes but not treatment of mine waters. 

•	 KAD	 technology	 -	 remove	 metals	 using kaolin 
amorphous derivative

•	 Dynaphore	 Inc-FORAGER	 Sponge	 -	 open	 celled	
cellulose sponge containing a polymer with selective 
affinity for dissolved heavy metals in both cationic and 
anionic states.  

•	 Octolig	 MRP	 -	 removes	 metals	 by	 chelation	 on	
immobilized ligands.

capital and operating costs could be 20 to 40% more 
than for lime treatment since ion exchange unit/circuit 
is added (rest is similar). Ion exchange becomes 
economical when lower sulphate levels are required and 
to achieve these levels. 

The presence of base metals (zinc, copper) gives rise to 
the possibility that costs may be offset against the value 
of the metal recovered. The valuable metals from the 
mine water would then be stripped before conventional 
treatment. Metals can be eluted from the ion exchange 
medium in a much more concentrated form. Due to high 
cost (and high flow rates), the cost for producing the metal 
becomes greater than the potential value or the profit so 
small that initial costs for installing the technology would 
not be repaid for many years. Furthermore, in the case of 
post-closure mine water treatment, the metal reclaimed 
and the associated economic gain would tend to decrease 
over the life of the plant due to the gradual improvement 
of mine water quality that is frequently observed. 

5 Membrane Processes

All separation processes using membranes separate 
the feed stream into a permeate (the desalinated 
water) and a concentrate (the stream in which the 
salts are concentrated). Membrane processes can be 
distinguished based on the driving force for removal 
and the type of molecules rejected by the membrane 
(Particulates, Divalent Ions, Monovalent ions). reverse 
osmosis (rO) removes all ionic species, although acidic 
and basic dissolved gasses are quite poorly rejected, 
depending on the pH. (nanofiltration (nF) is used to 
separate larger molecules such as sugars and divalent 
salts; ultrafiltration (uF) can retain proteins and colloids 
in the 0.001 to 0.1µm range; and microfiltration (MF) is 
used for sterilisation and removal of suspended material 
ranging in size from 0.1 to 10 µm.) 

Reverse Osmosis

Osmosis is defined as the spontaneous movement 
of water through a semi-permeable membrane from 
a dilute solution to a more concentrated one. The 



50 51

Best Practice Guideline - H4: Water Treatment   --   September 2007

____________________________________________________________________________________________________________________________________

50 51

movement of water through the membrane causes 
an increase in pressure in the concentrated solution. 
upon equilibrium, the pressure difference between the 
dilute and concentrated solutions is called the osmotic 
pressure. A pressure difference across the membrane 
in excess of the osmotic pressure of the concentrated 
solution drives water through the membrane from the 
concentrated solution to the dilute solution. This is called 
reverse Osmosis.

The basic components of a rO system are the semi-
permeable membrane, membrane support, pressure 
vessel and a high-pressure pump.  

Four configurations exist: plate and frame, tubular, hollow 
fibre and spiral wound. Plate and frame units are not 
commonly used but consist of annular disk membranes 
and support plates, which are stacked inside a pressure 
vessel. Hollow fibre units contain hundreds of thousands 
of small (approximately 80 µm o.d.) fibres, which result 
in a large surface area per unit volume and therefore 
can treat high volume streams. The hollow fibre system 
however, is extremely susceptible to fouling and difficult 
to clean. Tubular and spiral wound units are the most 
commonly used due to ease of cleaning and comparative 
resistance to fouling. Spiral wound systems tend to have 
larger membrane surface areas per unit volume than 
tubular units and therefore can treat higher volumes of 
effluent with a smaller circuit.  Tubular units are the least 
susceptible to fouling resulting in lower pre-treatment 
requirements.

Operating pressures range from 0.5 - 5 MPa for 
brackish water desalination and 5 - 10 MPa for 
seawater desalination. Important variables for rO are 
feed flow rate, concentration and type of dissolved 
species, operating pressure, temperature and pH. 
Water recovery is generally 80 - 90% and salt rejection 
approximately > 80% depending on the system design 
and requirements.

rO systems are susceptible to fouling by particulates, 
gas bubbles and other fouling constituents and therefore 
the feed water must be pre-treated. Fine particulates and 
colloidal silica are usually removed by microfiltration.

Scaling agents (i.e. iron salts, silica, calcium/barium/
strontium sulphate and calcium carbonate/fluoride) can 
cause precipitation on the membrane when saturation 
conditions are met at the membrane surface. calcium 
removal by ion exchange or soda softening and the 

addition of anti-scaling agents can help to alleviate some 
of these scaling problems. 

calcium sulphate scaling (characteristic of many mine 
waste waters) thus represents a major challenge to 
the use of rO in treating mine waters saturated in this 
compound. This has been overcome by the keyplan 
High recovery Precipitating reverse Osmosis (HiPrO®) 
process which is being implemented by Anglo coal at 
the Emalahleni Water reclamation Plant (Gunther, et al 
2006). Here a plant is being constructed to recover 20Ml/
day of fresh water from acidic mine waters saturated in 
calcium Sulphate. This is achieved through the use of 
ultrafiltration pre-treatment and the use of antiscalants 
allowing 300% caSO

4
 saturation levels to be maintained 

in the rO plant. Subsequent re-treatment of the brine 
and precipitation of gypsum allows a water recovery of 
99% to be achieved. This reduces problems and costs 
of disposal of the highly concentrated brine traditionally 
associated with rO systems.

Gypsum seed: The incorporation of gypsum (calcium 
sulphate) seed crystals in the feed stream to promote 
the precipitation of calcium sulphate on the seed rather 
than on the membrane. Pilot-scale tubular rO operation 
(Juby, 1992) using seed crystals achieved salt rejection 
of 80-90% and 85-95% water recovery. High energy 
consumption, high gypsum recirculation rate and poor 
mass balance control of gypsum seed and brine was 
experienced.  

SPArrO - Slurry Precipitation and recycle reverse 
Osmosis (patent 1988): Pilot plant produced 0.85 l/s of 
potable water. Initial pre-treatment required pH adjustment 
to 10 (naOH), oxidation (kMnO

4
), clarification (polymer 

flocculant), filtration (dual medium) and final pH adjustment 
(H

2
SO

4
) 5/6. Membrane degradation was experienced 

and attributed to bacterial attack on the cellulose acetate 
membranes and subsequently chlorination was added as 
a pre-treatment step. neutralisation (naOH), oxidation 
(kMnO

4
) and flocculation were also discontinued due 

to cost considerations. The pilot plant was operated  
for ± 6000 hours with an average water recovery of  
95%.  Membrane flux rates decreased during operation 
(550-300 l/m2/d), possibly due to compaction or fouling 
of the membranes.  

Electrodialysis reversal (EDR) 

EDr uses alternating anion and cation selective 
membranes. A direct current is applied across a stack 
of ion selective membranes, which causes ions to 



Best Practice Guideline - H4: Water Treatment   --   September 2007

____________________________________________________________________________________________________________________________________

52 5352 53

move toward the corresponding electrode (anions 
move toward anode passing through anion permeable 
membranes and become trapped in the channel between 
membranes because it cannot move through cation 
selective membranes). The anode and cathode, as 
well as the brine and product channels, are periodically 
reversed, facilitating cleaning (self-cleaning) and 
reducing the potential for scaling of the membranes and 
pre-treatment requirements (filtration may be required 
to remove fine particles). To minimise fouling, remove 
gypsum (lime softening), iron and manganese (aeration 
and precipitation). Despite higher energy consumption 
with EDr, pre-treatment can be reduced (membranes 
are less susceptible to fouling) and it allows broader 
temperature and pH ranges. Product water quality is 
controlled simply by varying the current applied across 
the membranes. 

6 Air Stripping

Volatile compounds can be stripped from a liquid stream 
by contacting the liquid with a gas stream.  Air stripping is 
an effective method for the removal of ammonia, cyanide, 
hydrogen sulphide and other gaseous constituents.  

The fundamental basis of air stripping is the partitioning 
of a volatile compound into the gas and liquid phase, 
until an equilibrium condition is reached. Henry’s Law 
describes the equilibrium concentration in the gas and 
liquid phase. The rate of mass transfer is dictated by 
the interfacial surface area (size of gas bubbles) and 
the partial pressure of the volatile component in the gas 
phase. The mass transfer rate increases with a larger 
interfacial surface area and when the partial pressure 
of the volatile compound is far from its equilibrium 
concentration.

For ammonia removal, the pH of the effluent must be 
raised to > 10.5 to convert ammonium ions into volatile 
ammonia. Operational problems with air stripping 
of ammonia include calcium carbonate scaling and 
increased solubility of ammonia at lower temperatures 
which requires higher air flow rates.

7 Oxidation/reduction

Oxidation or reduction involves a change in the valency of 
an element to enhance its precipitation properties. Ferrous 
ion (Fe 2+ with a valence of 2) is often oxidised to the ferric 
ion (Fe 3+ with a valence of 3) prior to neutralisation, as 
the lower solubility of ferric ion enhances the precipitation 
and removal of the iron. Oxidation may also be achieved 

by addition of peroxide, chlorine, sulphur dioxide or other 
chemical oxidants, but oxygen is mostly used due to its 
lower cost. Selenium and chromium are less soluble in 
a reduced state and iron filings or sulphur dioxide are 
commonly used as reductants. Another example is 
the biological reduction of sulphate to sulphide, which 
has the benefit of removing sulphate from the effluent 
(through reduction) and simultaneously precipitating 
metal sulphides.

Electrolysis is an oxidation/reduction process that can 
be used for recovering dissolved metals by passing a 
direct current through the solution causing pure metal to 
plate out on the cathode. Off-the-shelf systems include 